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Report No. : FG1IN1001D

Transmitter Conducted Output Power

FR1 N41

Software Version: 21.02.111001

LTE Band: 4, LTE BW: 10M, LTE ARFCN: Mid

i (ﬁﬁf) Ba(nn;' I\—Iivzi?th A (';Arﬁg) [laeile ey RE P%c\)/\r/]:lrl(]g l;erg)
41 30 20 501204 2506.02 DIE;I;-ZSI-B(I)DI:SIID(M 25@12 22.85
41 30 20 501204 250602 | CpiSOFOM 1@1 22.86
41 30 20 501204 250602 | CpiSOiOM 1@49 22.75
41 30 20 501204 2506.02 DFTQ'i;(S)E DM 25@12 22.88
41 30 20 501204 2506.02 DFTéSF;gIE DM 1@1 22.9
41 30 20 501204 2506.02 DFTéSF;gIE DM 1@49 22.83
41 30 20 501204 2506.02 DFlTésé%ADM 25@12 21.87
41 30 20 501204 2506.02 DFlTéséaiADM 1@1 21.94
41 30 20 501204 2506.02 DFlTéséoAiADM 1@49 21.87
41 30 20 501204 2506.02 DFGTA;S('DOADDM 25@12 20.37
41 30 20 501204 2506.02 DFgf&iﬂDM 1@1 20.3
41 30 20 501204 2506.02 DFgfé%ADM 1@49 20.32
41 30 20 501204 2506.02 D'ggg:ﬁ M 25@12 18.36
41 30 20 501204 2506.02 D':ZTS;;S'(S)AFS M 1@1 18.35
41 30 20 501204 2506.02 DZTSS'(S)AF,\? M 1@49 18.4
41 30 20 501204 2506.02 C'SS;EM 25@12 21.39
41 30 20 501204 2506.02 cz-ggzm 1@1 21.47
41 30 20 501204 2506.02 C'gggl'z M 1@49 21.44
41 30 20 518598 250209 | PHISOIOM 25@12 22.61
41 30 20 518598 2592.99 Dgr/'zsé?a';?(M 1@1 22,61
41 30 20 518598 2592.99 D,E,T,'ZS,;%Z?(M 1@49 22,57
41 30 20 518598 2592.99 DFTC';;QE DM 25@12 22.65
41 30 20 518598 2502.99 DFTC';;gE DM 1@1 22.62
41 30 20 518598 2592.99 DFTéSF;gE DM 1@49 22,62
41 30 20 518598 2592.99 DFI;&';ADM 25@12 21.67
41 30 20 518598 2502.99 | DFT-s-OFDM 1@1 21.64
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16 OAM
41 30 20 518598 2502.99 DFlTéS('ga';ADM 1@49 21.56
41 30 20 518598 2502.99 DF;S&',:\ADM 25@12 20.15
41 30 20 518598 2592.99 DFgféa',:wDM 1@1 20.19
41 30 20 518598 2592.99 DF;%%’;ADM 1@49 19.95
41 30 20 518598 2502.99 DFZTS'GS'((;AF,\? M 25@12 18.14
41 30 20 518598 2502.99 D';ggg:ﬁ M 1@1 18.13
41 30 20 518598 2592.99 D';Eg‘g:ﬁ'\" 1@49 18.06
41 30 20 518598 2592.99 C'gggl'f'\" 25@12 21.17
41 30 20 518598 2592.99 C'gggl'f M 1@1 21.23
41 30 20 518598 2592.99 C'B'S;E M 1@49 21.23
41 30 20 535098 2679.99 DE;I;-ZSI-?,(I)DFSiM 25@12 22.76
41 30 20 535998 2679.99 DEIT/';I;%FS'?(M 1@1 22,6
41 30 20 535998 2679.99 DEIT/';I;%FS'?(M 1@49 22.7
41 30 20 535098 2679.99 DFTQ'i;(S)E DM 25@12 22.78
41 30 20 535098 2679.99 DFT&;?E DM 1@1 22.64
41 30 20 535098 2679.99 DFTéSF;gIE DM 1@49 22.71
41 30 20 535998 2679.99 DFlTéséoAiADM 25@12 21.79
41 30 20 535098 2679.99 DFlTéS('?%ADM 1@1 21.59
41 30 20 535098 2679.99 DFlTéséaiADM 1@49 21.7
41 30 20 535998 2679.99 DFGTAS('?%';ADM 25@12 20.29
41 30 20 535998 2679.99 D':gf&'iﬂw 1@1 20.13
41 30 20 535098 2679.99 DFgf&iﬂDM 1@49 20.12
41 30 20 535998 2679.99 D';EggAFSM 25@12 18.29
41 30 20 535098 2679.99 D':ZE'ESS'(S)AFS M 1@1 18.12
41 30 20 535998 2679.99 D';nggAFﬁ M 1@49 18.24
41 30 20 535098 2679.99 C'SS;E M 25@12 21.31
41 30 20 535098 2679.99 CFSSQ?M 1@1 21.18
41 30 20 535098 2679.99 C'Sg;'f M 1@49 21.29
41 30 30 502200 2511 DEE'ZSI'B%FSiM 36@18 23.24
41 30 30 502200 2511 O s a oM 1@1 23.35
41 30 30 502200 2511 Dgr/'zsé?a';'f(M 1@76 23.3
41 30 30 502200 2511 DFT-s-OFDM 36@18 23.27

Sporton International Inc. (ShenZhen) Page Number 1 A4-2 of 57

TEL : 86-755-8637-9589
FAX: 86-755-8637-9595



samranas. FCC RF Test Report Report No. : FG1IN1001D
QPSK
41 30 30 502200 2511 DFTéSF;gE DM 1@1 23.38
41 30 30 502200 2511 DFTéSF;gE DM 1@76 23.36
41 30 30 502200 2511 DFlTéséa',:wDM 36@18 22.28
41 30 30 502200 2511 DFlTéS('gi';ADM 1@1 22.39
41 30 30 502200 2511 DFlTéS('ga';ADM 1@76 22.3
41 30 30 502200 2511 DFgféa',:wDM 36@18 20.74
41 30 30 502200 2511 DFgféa',:wDM 1@1 20.8
41 30 30 502200 2511 DF;%%’;ADM 1@76 20.86
41 30 30 502200 2511 D';;gg:ﬁ'“ 36@18 18.77
41 30 30 502200 2511 D';Eg‘g:ﬁ'\" 1@1 18.81
41 30 30 502200 2511 D';Eg'g:ﬁ'\" 1@76 18.82
41 30 30 502200 2511 ng;'f'\" 30@19 21.79
41 30 30 502200 2511 ng;'f'\" 1@1 21.9
41 30 30 502200 2511 C';'S;EM 1@76 21.9
41 30 30 518598 259299 | PpISOIOM 36@18 22,91
41 30 30 518598 2592.99 DEIT/';I;%FS'?(M 1@1 22.96
41 30 30 518598 2592.99 Dgﬁ'zsé%';i'\" 1@76 23.01
41 30 30 518598 2502.99 DFT;F;SE DM 36@18 22.94
41 30 30 518598 2592.99 DFTQ'SF;SIE DM 1@1 22.95
41 30 30 518598 2592.99 DFTQ'SF;SIE DM 1@76 23.05
41 30 30 518598 2592.99 DFlTéS('?%'iADM 36@18 21.98
41 30 30 518598 2502.99 DFlTéS('?%ADM 1@1 21.88
41 30 30 518598 2592.99 DFlTésé%ADM 1@76 22.06
41 30 30 518598 2592.99 DFGTAS('?%';ADM 36@18 20.43
41 30 30 518598 2592.99 D':gf&'iﬂw 1@1 20.46
41 30 30 518598 2502.99 DFgf&iADM 1@76 20.46
41 30 30 518598 2592.99 D':zgg'g:ﬁ'\" 36@18 18.45
41 30 30 518598 2592.99 D';Egg:ﬁ'\" 1@1 18.43
41 30 30 518598 2592.99 D'ggg:ﬁ'\" 1@76 18.57
41 30 30 518598 2592.99 nggg'\" 30@19 21.46
41 30 30 518598 2592.99 CFSSQ?M 1@1 21.54
41 30 30 518598 2592.99 CP-OFDM 1@76 2154
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QPSK
41 30 30 534996 267498 | CpISOIOM 36@18 23.05
41 30 30 534996 267498 | CpISOIOM 1@1 22.95
41 30 30 534996 2674.98 DE;I;-ZSI-?,(I)DFS?(M 1@76 23.2
41 30 30 534996 2674.98 DFTéSF;gE DM 36@18 23.07
41 30 30 534996 2674.98 DFTéSF;gE DM 1@1 23.01
41 30 30 534996 2674.98 DFTéSF;(S)E DM 1@76 23.22
41 30 30 534996 2674.98 DFlTéséa',:wDM 36@18 22.05
41 30 30 534996 2674.98 DFlTéS('gi';ADM 1@1 21.97
41 30 30 534996 2674.98 DFlTés('DOAiADM 1@76 22.25
41 30 30 534996 2674.98 DFgf&iﬂDM 36@18 20.6
41 30 30 534996 2674.98 DFgféaiADM 1@1 20.47
41 30 30 534996 2674.98 DFGTA;S('DOADDM 1@76 20.81
41 30 30 534996 2674.98 D';ng'QOAFﬁ M 36@18 18.64
41 30 30 534996 2674.98 D';Eg‘g:ﬁ M 1@1 18.59
41 30 30 534996 2674.98 D';ng‘gAFSM 1@76 18.81
41 30 30 534996 2674.98 C'gggl'f M 30@19 21.61
41 30 30 534996 2674.98 C'gggl'z M 1@1 21.6
41 30 30 534996 2674.98 nggg M 1@76 21.88
41 30 40 503202 251601 | DS OiOM 50@25 23.37
41 30 40 503202 2516.01 Dng/_zsl_a?st?(M 1@1 23.46
41 30 40 503202 2516.01 DE;;&%’;&'\" 1@104 23.37
41 30 40 503202 2516.01 DFT;F;SE DM 50@25 23.4
41 30 40 503202 2516.01 DFTQ-SF;SIE DM 1@1 23.46
41 30 40 503202 2516.01 DFTQ'SF;gIE DM 1@104 23.42
41 30 40 503202 2516.01 DFlTéS('?%'iADM 50@25 22.43
41 30 40 503202 2516.01 DFlTéS('?%ADM 1@1 22.39
41 30 40 503202 2516.01 DFlTéséaiADM 1@104 22.45
41 30 40 503202 2516.01 DFGTf('ga';ADM 50@25 20.91
41 30 40 503202 2516.01 DFgf&';ADM 1@1 21
41 30 40 503202 2516.01 DFgfé%ADM 1@104 20.82
41 30 40 503202 2516.01 D':zgg'g:ﬁ'\" 50@25 18.9
41 30 40 503202 251601 | DFT-s-OFDM 1@1 18.95
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256 QAM
41 30 40 503202 2516.01 DFZTS'GS'((;AF,\? M 1@104 18.9
41 30 40 503202 2516.01 C'ZS;E M 53@26 21.87
41 30 40 503202 2516.01 C'ZS;?M 1@1 21.97
41 30 40 503202 2516.01 C'gggl'f'\" 1@104 22,01
41 30 40 518598 250299 | PRISOFOM 50@25 23.02
41 30 40 518598 250299 | PpISOIOM 1@1 22.94
41 30 40 518598 2592.99 DE;I;-ZSI-?,(I)DFS?(M 1@104 23.13
41 30 40 518598 2592.99 DFTéSF;gE DM 50@25 23.07
41 30 40 518598 2592.99 DFTéSF;gIE DM 1@1 22.95
41 30 40 518598 2592.99 DFTQ'i;(S)E DM 1@104 23.14
41 30 40 518598 2592.99 DFlTésé%ADM 50@25 22.06
41 30 40 518598 2592.99 DFlTés('goAiADM 1@1 21.99
41 30 40 518598 2592.99 DFlTés('DOAiADM 1@104 22.12
41 30 40 518598 2592.99 DFgf&iﬂDM 50@25 20.6
41 30 40 518598 2592.99 DFGTA;S('D%ADM 1@1 20.44
41 30 40 518598 2592.99 DFGTA;S('DOADDM 1@104 20.76
41 30 40 518598 2592.99 DFZTS'GS'QOAF,\? M 50@25 18.53
41 30 40 518598 2502.99 DZTSS'(S)AF,\? M 1@1 18,51
41 30 40 518598 2592.99 D';Egg:ﬁ'\" 1@104 18.62
41 30 40 518598 2592.99 ng;'z M 53@26 21,57
41 30 40 518598 2502.99 C'gggl'z M 1@1 21.56
41 30 40 518598 2502.99 nggg M 1@104 21.7
41 30 40 534000 2670 O s moan 50@25 23.23
41 30 40 534000 2670 DEIT/'ZSI'B%FS'?(M 1@1 22.97
41 30 40 534000 2670 DE;;&%’;&'\" 1@104 22.69
41 30 40 534000 2670 DFTC';;SE DM 50@25 23.26
41 30 40 534000 2670 DFTéSF;gE DM 1@1 23.02
41 30 40 534000 2670 DFT(;F;SE DM 1@104 23.38
41 30 40 534000 2670 DFI:&';ADM 50@25 22.21
41 30 40 534000 2670 DFlTéSé%ADM 1@1 22,11
41 30 40 534000 2670 DFlTéSé%ADM 1@104 22.31
41 30 40 534000 2670 DFT-s-OFDM 50@25 20.72
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64 QAM
41 30 40 534000 2670 DF;%%’;ADM 1@1 20.55
41 30 40 534000 2670 DF;S&',:\ADM 1@104 20.93
41 30 40 534000 2670 D';Eg‘g:ﬁ'\" 50@25 18.68
41 30 40 534000 2670 DFZTS;SS'(‘;AF,\?M 1@1 18.49
41 30 40 534000 2670 DFZTS'GS'((;AF,\? M 1@104 18.82
41 30 40 534000 2670 C'ZS;? M 53@26 21.73
41 30 40 534000 2670 C'ZS&EM 1@1 21.61
41 30 40 534000 2670 C'gggl'f'\" 1@104 21.96
41 30 50 504204 2521.02 DEIT/';I;%FS'?(M 64@32 23.15
41 30 50 504204 252102 | PHISOIOM 1@1 23.19
41 30 50 504204 2521.02 DEL'ZSI'?’%FS?(M 1@131 23.14
41 30 50 504204 2521.02 DFT;F;QIE DM 64@32 23.15
41 30 50 504204 2521.02 DFTéSF;gIE DM 1@1 23.24
41 30 50 504204 2521.02 DFTQ'i;(S)E DM 1@131 23.1
41 30 50 504204 2521.02 DFlTéséaiADM 64@32 22.16
41 30 50 504204 2521.02 DFlTéséoAiADM 1@1 22.21
41 30 50 504204 2521.02 DFlTéséoAiADM 1@131 22.11
41 30 50 504204 2521.02 DFgf&iﬂDM 64@32 20.64
41 30 50 504204 2521.02 DFGTA;S('?%ADM 1@1 20.59
41 30 50 504204 2521.02 DFGTAS('?%';ADM 1@131 20.5
41 30 50 504204 2521.02 D';nggAFﬁ M 64@32 18.62
41 30 50 504204 2521.02 DZTSS'(S)AF,\? M 1@1 18.73
41 30 50 504204 2521.02 D';Egg:ﬁ'\" 1@131 18.63
41 30 50 504204 2521.02 c%-ggz M 67@33 21.7
41 30 50 504204 2521.02 C'gggl'z M 1@1 21.8
41 30 50 504204 2521.02 C'SS;E M 1@131 21.68
41 30 50 518598 259299 | PRI OIOM 64@32 22.79
41 30 50 518598 2592.99 D,E,T,'ZS,;%Z?(M 1@1 22.8
41 30 50 518598 2592.99 DEE'ZSI'B%FSiM 1@131 22.99
41 30 50 518598 2592.99 DFT;,;?E DM 64@32 22.77
41 30 50 518598 2592.99 DFTéSF;gE DM 1@1 22.82
41 30 50 518598 2502.99 | DFT-s-OFDM 1@131 23.02
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QPSK
41 30 50 518598 2502.99 DFlTéS('ga';ADM 64@32 21.79
41 30 50 518598 2502.99 DFlTéSéa',:\ADM 1@1 21.77
41 30 50 518598 2592.99 DFlTéséa',:wDM 1@131 22.05
41 30 50 518598 2592.99 DF;%%’;ADM 64@32 20.32
41 30 50 518598 2502.99 DF;%%’;ADM 1@1 20.19
41 30 50 518598 2502.99 DFgféa',:wDM 1@131 20.54
41 30 50 518598 2592.99 D';Eg‘g:ﬁ'\" 64@32 18.32
41 30 50 518598 2592.99 DFZTS'GS'(‘;AF,&M 1@1 18.37
41 30 50 518598 2592.99 D';ng'QOAFﬁ M 1@131 18.65
41 30 50 518598 2592.99 C'B'S;E M 67@33 21.31
41 30 50 518598 2592.99 C';'S;EM 1@1 21.39
41 30 50 518598 2592.99 C'gggl'f M 1@131 21,57
41 30 50 532998 2664.99 DEIT/';I;%FS'?(M 64@32 22.86
41 30 50 532098 2664.99 | PP OIOM 1@1 22.64
41 30 50 532998 2664.99 | CpiSOiOM 1@131 23.04
41 30 50 532998 2664.99 DFTéSF;gIE DM 64@32 22.83
41 30 50 532998 2664.99 DFTéSF;gIE DM 1@1 22.64
41 30 50 532098 2664.99 DFT;F;SE DM 1@131 22.99
41 30 50 532998 2664.99 DFlTésé%ADM 64@32 21.82
41 30 50 532098 2664.99 DFI:&';ADM 1@1 21.6
41 30 50 532998 2664.99 DFlTéS('?%'iADM 1@131 22.04
41 30 50 532098 2664.99 DFgf&iﬂDM 64@32 20.33
41 30 50 532098 2664.99 DFGTA;S('?%ADM 1@1 20.2
41 30 50 532998 2664.99 DFGTAS('?%';ADM 1@131 20.51
41 30 50 532998 2664.99 D';nggAFﬁ M 64@32 18.32
41 30 50 532098 2664.99 D';Egg:ﬁ M 1@1 18.08
41 30 50 532998 2664.99 D':zgg'g:ﬁ'\" 1@131 18.49
41 30 50 532998 2664.99 C'Sg;'f M 67@33 21.35
41 30 50 532998 2664.99 deg;'z M 1@1 21.19
41 30 50 532998 2664.99 nggg'\" 1@131 21.59
41 30 60 505200 2526 O s aa 81@40 23.17
41 30 60 505200 2526 DFT-s-OFDM 1@1 23.2
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PI/2 BPSK
41 30 60 505200 2526 O s oM 1@160 23.05
41 30 60 505200 2526 DFTéSF;gE DM 81@40 23.21
41 30 60 505200 2526 DFT;F;(S)E DM 1@1 23.19
41 30 60 505200 2526 DFTéSF;gE DM 1@160 23
41 30 60 505200 2526 DFlTéS('ga';ADM 81@40 22.22
41 30 60 505200 2526 DFlTéséa',:wDM 1@1 22.08
41 30 60 505200 2526 DFlTéséa',:wDM 1@160 21.99
41 30 60 505200 2526 DF;%%’;ADM 81@40 20.7
41 30 60 505200 2526 DFGTA;S('DOADDM 1@1 20.73
41 30 60 505200 2526 DFgf&iﬂDM 1@160 20.46
41 30 60 505200 2526 D';Eg‘g:ﬁ'\" 81@40 18.63
41 30 60 505200 2526 D';ng'QOAFﬁ M 1@1 18.7
41 30 60 505200 2526 D';ng'QOAFﬁ M 1@160 18.52
41 30 60 505200 2526 C'B'S;E M 81@40 21.69
41 30 60 505200 2526 C'SS;EM 1@1 21.75
41 30 60 505200 2526 C'gggl'f M 1@160 21.56
41 30 60 518598 2592.99 Dgﬁ'zsé%';i'\" 81@40 22.79
41 30 60 518598 250209 | PHISOIOM 1@1 22.78
41 30 60 518598 259299 | PpISOIOM 1@160 23.07
41 30 60 518598 2592.99 DFTQ'SF;SIE DM 81@40 22.83
41 30 60 518598 2592.99 DFT;F;SIE DM 1@1 22.79
41 30 60 518598 2502.99 DFT;F;SE DM 1@160 23.03
41 30 60 518598 2592.99 DFlTésé%ADM 81@40 21.85
41 30 60 518598 2592.99 DFI:&';ADM 1@1 21.84
41 30 60 518598 2592.99 DFlTéS('?%'iADM 1@160 22.01
41 30 60 518598 2502.99 DFgf&iADM 81@40 20.34
41 30 60 518598 2592.99 DFGT‘;S('?%ADM 1@1 20.21
41 30 60 518598 2592.99 DFGTf('ga';ADM 1@160 20.57
41 30 60 518598 2592.99 D'ggg:ﬁ M 81@40 18.32
41 30 60 518598 2592.99 D';Egg:ﬁ'\" 1@1 18.29
41 30 60 518598 2592.99 D':zgg'g:ﬁ'\" 1@160 185
41 30 60 518598 2592.99 CP-OFDM 81@40 21.36
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QPSK
41 30 60 518598 2502.99 C'gg;'?'\" 1@1 21.34
41 30 60 518598 2502.99 C'zg;?'\" 1@160 21.63
41 30 60 531996 2659.98 DE;I;-ZSI-?,(I)DFS?(M 81@40 22.74
41 30 60 531996 2659.98 DIE;I;-ZSI-B(I)DI:SIID(M 1@1 22.68
41 30 60 531996 2650.98 | CpISOFOM 1@160 23.06
41 30 60 531996 2659.98 DFTéSF;(S)E DM 81@40 22.8
41 30 60 531996 2659.98 DFT;F;(S)E DM 1@1 22.66
41 30 60 531996 2659.98 DFTéSF;gE DM 1@160 23.05
41 30 60 531996 2659.98 DFlTés('DOAiADM 81@40 21.77
41 30 60 531996 2659.98 DFlTésé%ADM 1@1 21.57
41 30 60 531996 2659.98 DFlTésé%ADM 1@160 22.01
41 30 60 531996 2659.98 DFGTA;S('DOADDM 81@40 20.27
41 30 60 531996 2659.98 DFGTA;S('DOADDM 1@1 20.09
41 30 60 531096 2659.98 DFgf&iﬂDM 1@160 20.45
41 30 60 531996 2659.98 D';ng‘gAFSM 81@40 18.27
41 30 60 531996 2659.98 DZ;?‘S:SM 1@1 18.26
41 30 60 531996 2659.98 ngg-g:ﬁm 1@160 18.6
41 30 60 531996 2659.98 nggg'\" 81@40 21.28
41 30 60 531996 2659.98 C'SS;EM 1@1 21.31
41 30 60 531996 2659.98 C'ESEEM 1@160 21.67
41 30 70 506202 2531.01 DE;;&%’;&'\" 90@45 22.9
41 30 70 506202 253101 | PpISOIOM 1@1 23.21
41 30 70 506202 2531.01 Dng/-zsl-acl)st?(M 1@187 22.95
41 30 70 506202 2531.01 DFTQ'SF;SIE DM 90@45 22.89
41 30 70 506202 2531.01 DFT;F;SIE DM 1@1 23.19
41 30 70 506202 2531.01 DFTC';;SE DM 1@187 22.94
41 30 70 506202 2531.01 DFlTéSé%ADM 90@45 21.92
41 30 70 506202 2531.01 DFI;&';ADM 1@1 22.28
41 30 70 506202 2531.01 DFI:&';ADM 1@187 22.01
41 30 70 506202 2531.01 DFgfé%ADM 90@45 20.4
41 30 70 506202 2531.01 DFGTA;S('D%ADM 1@1 20.69
41 30 70 506202 253101 | DFT-s-OFDM 1@187 20.36
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64 QAM
41 30 70 506202 2531.01 DFZTS'GS'((;AF,\? M 90@45 18.36
41 30 70 506202 2531.01 D';Egsg:ﬁ M 1@1 18.58
41 30 70 506202 2531.01 D';Eg‘g:ﬁ'\" 1@187 18.44
41 30 70 506202 2531.01 C'gggl'f'\" 95@47 21.39
41 30 70 506202 2531.01 C'gggl'f M 1@1 21.81
41 30 70 506202 2531.01 C'ZS;? M 1@187 215
41 30 70 518598 2592.99 DE;I;-ZSI-?,(I)DFS?(M 90@45 22.68
41 30 70 518598 2592.99 DIE;I;-ZSI-B(I)DI:SIID(M 1@1 22.73
41 30 70 518598 2592.99 DEIT/';I;%FS'?(M 1@187 22.83
41 30 70 518598 2592.99 DFTQ'i;(S)E DM 90@45 22.69
41 30 70 518598 2592.99 DFTQ'i;(S)E DM 1@1 22.71
41 30 70 518598 2592.99 DFTéSF;gIE DM 1@187 22.82
41 30 70 518598 2592.99 DFlTés('DOAiADM 90@45 21.72
41 30 70 518598 2592.99 DFlTésé%ADM 1@1 21.73
41 30 70 518598 2592.99 DFlTéséaiADM 1@187 21.87
41 30 70 518598 2592.99 DFGTA;S('DOADDM 90@45 20.22
41 30 70 518598 2592.99 DFgf('?OAiADM 1@1 20.24
41 30 70 518598 2502.99 DFgf&iﬂDM 1@187 20.33
41 30 70 518598 2592.99 D';EggAFSM 90@45 18.15
41 30 70 518598 2592.99 D':ZE'ESS'(S)AFS M 1@1 18.27
41 30 70 518598 2592.99 D';nggAFﬁ M 1@187 18.25
41 30 70 518598 2502.99 nggg M 95@47 21.17
41 30 70 518598 2592.99 C'SS;EM 1@1 21.3
41 30 70 518598 2592.99 ng;'f M 1@187 21.42
41 30 70 531000 2655 DE;;&%’;&'\" 90@45 22.86
41 30 70 531000 2655 O s a oM 1@1 22,51
41 30 70 531000 2655 O s aa 1@187 23
41 30 70 531000 2655 DFT(;F;SE DM 90@45 22.86
41 30 70 531000 2655 DFTC';;QE DM 1@1 22,51
41 30 70 531000 2655 DFTC';;gE DM 1@187 23.06
41 30 70 531000 2655 DFlTéSé%ADM 90@45 21.87
41 30 70 531000 2655 DFT-s-OFDM 1@1 21.64
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16 OAM
41 30 70 531000 2655 DFlTéS('ga';ADM 1@187 22.07
41 30 70 531000 2655 DF;S&',:\ADM 90@45 20.37
41 30 70 531000 2655 DFgféa',:wDM 1@1 20.02
41 30 70 531000 2655 DF;%%’;ADM 1@187 20.55
41 30 70 531000 2655 DFZTS'GS'(?AFEM 90@45 18.41
41 30 70 531000 2655 D';gg‘g:ﬁ'\" 1@1 17.97
41 30 70 531000 2655 D';Eg‘g:ﬁ'\" 1@187 18.51
41 30 70 531000 2655 C'gggl'f'\" 95@47 21.39
41 30 70 531000 2655 ng;'f'\" 1@1 21.13
41 30 70 531000 2655 C';'S;EM 1@187 21.8
41 30 80 507204 253602 | PRISOIOM | 10s@54 23.03
41 30 80 507204 2536.02 DEIT/';I;%FS'?(M 1@1 23.14
41 30 80 507204 2536.02 DEIT/';I;%FS'?(M 1@215 22.81
41 30 80 507204 2536.02 DFTQ'i;(S)E DM 1 108@54 23.02
41 30 80 507204 2536.02 DFT&;?E DM 1@1 23.17
41 30 80 507204 2536.02 DFTéSF;gIE DM 1@215 22.9
41 30 80 507204 2536.02 DFlTéséoAiADM 108@54 22.07
41 30 80 507204 2536.02 DFlTéS('?%ADM 1@1 22.09
41 30 80 507204 2536.02 DFlTéséaiADM 1@215 21.88
41 30 80 507204 2536.02 DFGTAS('?%';ADM 108@54 20.52
41 30 80 507204 2536.02 D':gf&'iﬂw 1@1 20.67
41 30 80 507204 2536.02 DFgf&iﬂDM 1@215 20.3
41 30 80 507204 2536.02 D';EggAFSM 108@54 18.58
41 30 80 507204 2536.02 DZE?LS):SM 1@1 18.67
41 30 80 507204 2536.02 D':ZI;?'(S’AFSM 1@215 18.29
41 30 80 507204 2536.02 C'ES;EM 109@54 21,57
41 30 80 507204 2536.02 CFSSQ?M 1@1 21.79
41 30 80 507204 2536.02 C'ESQEM 1@215 21.34
41 30 80 518598 2592.99 DEE'ZSI'B%FSiM 108@54 22.8
41 30 80 518598 259299 | PRISOFOM 1@1 22.83
41 30 80 518598 250299 | PpISOIOM 1@215 22.98
41 30 80 518598 250299 | DFT-s-OFDM | 108@54 22.85
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QPSK
41 30 80 518598 2502.99 DFTéSF;gE DM 1@1 22.86
41 30 80 518598 2502.99 DFTéSF;gE DM 1@215 22.96
41 30 80 518598 2592.99 DFlTéséa',:wDM 108@54 21.82
41 30 80 518598 2592.99 DFlTéS('gi';ADM 1@1 21.8
41 30 80 518598 2502.99 DFlTéS('ga';ADM 1@215 21.95
41 30 80 518598 2502.99 DFgféa',:wDM 108@54 20.32
41 30 80 518598 2592.99 DFgféa',:wDM 1@1 20.4
41 30 80 518598 2592.99 DF;%%’;ADM 1@215 20.46
41 30 80 518598 2592.99 D';;gg:ﬁ'“ 108@54 18.3
41 30 80 518598 2592.99 D';Eg‘g:ﬁ'\" 1@1 18.35
41 30 80 518598 2592.99 D';Eg‘g:ﬁ'\" 1@215 18.46
41 30 80 518598 2592.99 ng;'f'\" 109@54 21.32
41 30 80 518598 2592.99 ng;'f'\" 1@1 21.47
41 30 80 518598 2592.99 C';'S;EM 1@215 21.52
41 30 80 520998 264999 | PEISOIOM | 108@54 22.92
41 30 80 529998 2649.99 DEIT/';I;%FS'?(M 1@1 22.78
41 30 80 529998 2649.99 Dgﬁ'zsé%';i'\" 1@215 23.05
41 30 80 520008 2649.99 DFT;F;SE DM 1 108@54 22.96
41 30 80 529998 2649.99 DFTQ-SF;SIE DM 1@1 22.8
41 30 80 520998 2649.99 DFTQ'SF;SIE DM 1@215 23.13
41 30 80 529998 2649.99 DFlTéS('?%'iADM 108@54 21.95
41 30 80 520098 2649.99 DFlTéS('?%ADM 1@1 21.67
41 30 80 529998 2649.99 DFlTéséaiADM 1@215 22.24
41 30 80 520998 2649.99 DFGTAS('?%';ADM 108@54 20.46
41 30 80 529998 2649.99 D':gf&'iﬂw 1@1 20.32
41 30 80 520008 2649.99 DFgf&iADM 1@215 20.78
41 30 80 520998 2649.99 D':zgg'g:ﬁ'\" 108@54 18.47
41 30 80 529998 2649.99 D';Egg:ﬁ'\" 1@1 18.43
41 30 80 529998 2649.99 D'ggg:ﬁ'\" 1@215 18.76
41 30 80 529998 2649.99 deggl'z'\" 109@54 21.42
41 30 80 520998 2649.99 ngg?'\" 1@1 21.39
41 30 80 520998 2649.99 CP-OFDM 1@215 21.85
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QPSK
41 30 90 508200 2541 PRI oM 1 120@60 23.04
41 30 90 508200 2541 O 1@1 23.2
41 30 90 508200 2541 DE;I;-ZSI-?,(I)DFS?(M 1@243 22.91
41 30 90 508200 2541 DFTéSF;gE DM 1 120@60 23.03
41 30 90 508200 2541 DFTéSF;gE DM 1@1 23.2
41 30 90 508200 2541 DFTéSF;(S)E DM 1@243 22.91
41 30 90 508200 2541 DFlTéséa',:wDM 120@60 22.02
41 30 90 508200 2541 DFlTéS('gi';ADM 1@1 22.14
41 30 90 508200 2541 DFlTés('DOAiADM 1@243 21.75
41 30 90 508200 2541 DFgf&iﬂDM 120@60 20.52
41 30 90 508200 2541 DFgf&iﬂDM 1@1 20.65
41 30 90 508200 2541 DFGTA;S('DOADDM 1@243 20.4
41 30 90 508200 2541 D';ng'QOAFﬁ M| 120@60 18.53
41 30 90 508200 2541 D';Eg‘g:ﬁ M 1@1 18.73
41 30 90 508200 2541 D';ng‘gAFSM 1@243 18.35
41 30 90 508200 2541 C'gggl'f M 123@61 21,51
41 30 90 508200 2541 C'gggl'z M 1@1 21.73
41 30 90 508200 2541 nggg M 1@243 21.49
41 30 90 518598 259299 | PEISOIOM 1 120@60 22.83
41 30 90 518598 2592.99 DEIT/'ZSI'B%FS'?(M 1@1 22,71
41 30 90 518598 2592.99 DE;;&%’;&'\" 1@243 23.1
41 30 90 518598 2502.99 DFT;F;SE DM 1 120@60 22.84
41 30 90 518598 2592.99 DFTQ'SF;SIE DM 1@1 22.95
41 30 90 518598 2592.99 DFTQ'SF;gIE DM 1@243 23.11
41 30 90 518598 2592.99 DFlTéS('?%'iADM 120@60 21.84
41 30 90 518598 2502.99 DFlTéS('?%ADM 1@1 22.01
41 30 90 518598 2592.99 DFlTéSé%ADM 1@243 22.15
41 30 90 518598 2592.99 DFGTf('ga';ADM 120@60 20.38
41 30 90 518598 2592.99 DFgf&';ADM 1@1 20.42
41 30 90 518598 2592.99 DFgfé%ADM 1@243 20.57
41 30 90 518598 2592.99 D':zgg'g:ﬁ'\" 120@60 18.3
41 30 90 518598 250299 | DFT-s-OFDM 1@1 18.37
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256 QAM
41 30 90 518598 2502.99 DFZTS'GS'((;AF,\? M 1@243 18.63
41 30 90 518598 2502.99 C'ZS;E M 123@61 21.35
41 30 90 518598 2592.99 C'ZS;?M 1@1 21.55
41 30 90 518598 2592.99 C'gggl'f'\" 1@243 21.67
41 30 90 528996 264498 | PEISOIOM 1 120@60 22.86
41 30 90 528996 264498 | PP OIOM 1@1 22.72
41 30 90 528996 2644.98 DE;I;-ZSI-?,(I)DFS?(M 1@243 22.99
41 30 90 528996 2644.98 DFTéSF;gE DM 1 120@60 22.86
41 30 90 528996 2644.98 DFTéSF;gIE DM 1@1 22.66
41 30 90 528996 2644.98 DFTQ'i;(S)E DM 1@243 23.24
41 30 90 528996 2644.98 DFlTésé%ADM 120@60 21.85
41 30 90 528996 2644.98 DFlTés('DOAiADM 1@1 21.78
41 30 90 528996 2644.98 DFlTés('DOAiADM 1@243 22.16
41 30 90 528996 2644.98 DFgf&iﬂDM 120@60 20.34
41 30 90 528996 2644.98 DFGTA;S('D%ADM 1@1 20.23
41 30 90 528996 2644.98 DFGTA;S('DOADDM 1@243 20.76
41 30 90 528996 2644.98 DFZTS'GS'QOAF,\? M| 120@60 18.35
41 30 90 528996 2644.98 DZTSS'(S)AF,\? M 1@1 183
41 30 90 528996 2644.98 D';Egg:ﬁ'\" 1@243 18.79
41 30 90 528996 2644.98 ng;'z M 123@61 21.35
41 30 90 528996 2644.98 C'gggl'z M 1@1 21.25
41 30 90 528996 2644.98 nggg M 1@243 21.79
41 30 100 509202 254601 | PpISOIOM | 135@67 23.04
41 30 100 509202 2546.01 DEIT/'ZSI'B%FS'?(M 1@1 23.23
41 30 100 509202 2546.01 DE;;&%’;&'\" 1@271 22.94
41 30 100 509202 2546.01 DFTC';;SE DM 1 135@67 23.02
41 30 100 509202 2546.01 DFTéSF;gE DM 1@1 23.24
41 30 100 509202 2546.01 DFT(;F;SE DM 1@271 23.01
41 30 100 509202 2546.01 DFI:&';ADM 135@67 22.09
41 30 100 509202 2546.01 DFlTéSé%ADM 1@1 22.2
41 30 100 509202 2546.01 DFlTéSé%ADM 1@271 21.88
41 30 100 509202 254601 | DFT-s-OFDM | 135@67 20.59
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64 QAM
41 30 100 509202 2546.01 DF;%%’;ADM 1@1 20.67
41 30 100 509202 2546.01 DF;S&',:\ADM 1@271 20.32
41 30 100 509202 2546.01 ngggfﬁ'\" 135@67 18.56
41 30 100 509202 2546.01 DFZTS;SS'(‘;AF,\'iM 1@1 18.71
41 30 100 509202 2546.01 DFZTS'GS'((;AF,\? M 1@271 18.59
41 30 100 509202 2546.01 C'ZS;? M 137@68 21.56
41 30 100 509202 2546.01 C'Zg;?'\" 1@1 21.79
41 30 100 509202 2546.01 C'gg;?'\" 1@271 21.52
41 30 100 518598 2592.99 DEIT/';I;%FS'?(M 135@67 22.87
41 30 100 518598 250209 | PRISOIOM 1@1 22.54
41 30 100 518598 2592.99 DE;I;-ZSI-?,(I)DFSiM 1@271 23.17
41 30 100 518598 2592.99 DFTéSF;gIE DM | 135@67 22.9
41 30 100 518598 2592.99 DFTéSF;gIE DM 1@1 22.88
41 30 100 518598 2592.99 DFTQ'i;(S)E DM 1@271 23.17
41 30 100 518598 2592.99 DFlTéséaiADM 135@67 21.91
41 30 100 518598 2592.99 DFlTés('DOAiADM 1@1 22.02
41 30 100 518598 2592.99 DFlTéséoAiADM 1@271 22.19
41 30 100 518598 2502.99 DFgf&iﬂDM 135@67 20.38
41 30 100 518598 2592.99 DFGTA;S('?%ADM 1@1 20.55
41 30 100 518598 2592.99 DFGTAS('?%';ADM 1@271 20.53
41 30 100 518598 2592.99 D';nggAFﬁ M | 135@67 18.37
41 30 100 518598 2502.99 DZTSS'(S)AF,\? M 1@1 18.47
41 30 100 518598 2592.99 D';Egg:ﬁ'\" 1@271 18.61
41 30 100 518598 2592.99 ng;'z M 137@68 21.36
41 30 100 518598 2502.99 C'gggl'z M 1@1 21.49
41 30 100 518598 2502.99 C'SS;E M 1@271 21.74
41 30 100 528000 2640 O s aa | 135@67 22.94
41 30 100 528000 2640 D,E,T,'ZS,;%Z?(M 1@1 22.74
41 30 100 528000 2640 DEE'ZSI'B%FSiM 1@271 22.99
41 30 100 528000 2640 DFTC';;gE DM | 135@67 22.93
41 30 100 528000 2640 DFTéSF;gE DM 1@1 22,71
41 30 100 528000 2640 DFT-s-OFDM 1@271 23.37
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QPSK

41 30 100 528000 2640 DFlTéS('ga';ADM 135@67 21.94

41 30 100 528000 2640 DFlTéSéa',:\ADM 1@1 21.6

41 30 100 528000 2640 DFlTéséa',:wDM 1@271 22.34

41 30 100 528000 2640 DF;%%’;ADM 135@67 20.45

41 30 100 528000 2640 DF;%%’;ADM 1@1 20.24

41 30 100 528000 2640 DFgféa',:wDM 1@271 20.85

41 30 100 528000 2640 D';Eg‘g:ﬁ'\" 135@67 18.39

41 30 100 528000 2640 D';TS';'(‘QDAF,\?M 1@1 18.23

41 30 100 528000 2640 D';;gg:ﬁ'“ 1@271 18.91

41 30 100 528000 2640 C';'S;EM 137@68 21.47

41 30 100 528000 2640 C';'S;EM 1@1 21.29

41 30 100 528000 2640 ng;'f'\" 1@271 21.86
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Frequency Stability

B':Ed (iﬁf) Bag\%vzigith Arfcn (';Arﬁg) Modulation RB D((e’\)/:)arg;)n Verdict Environment
41 30 20 518598  2592.99 DFT;P'SE DM 50@0 00738  PASS NV
41 30 20 518598  2592.99 DFT;F;SE DM 50@0 00649  PASS LV
41 30 20 518598  2592.99 DFTéSF;(s)E DM 50@0 00466  PASS HV
41 30 20 518598  2592.99 DFT(;P'SE DM 50@0 00307  PASS -30C
41 30 20 518598  2592.99 DFT;P'SE DM 50@0 00202  PASS 201
41 30 20 518598  2592.99 DFTéSF;(s)E DM 50@0 00698  PASS .10
41 30 20 518598  2592.99 DFTQ'SF;(S)E DM 50@0 00319  PASS e
41 30 20 518598  2592.99 DFESP'SE DM 50@0 00556  PASS 10C
41 30 20 518598  2502.99 DFESP'SE DM 50@0 00324  PASS 20C
41 30 20 518598  2592.99 DFTQ'SF;(S)E DM 50@0 00592  PASS 30C
41 30 20 518598  2592.99 DFTQ'SF;(S)E DM 50@0 00482  PASS 40C
41 30 20 518598  2592.99 DFESP'SE DM 50@0 00275  PASS 501
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Peak to Average Radio

NR SCS Bandwidth Freq - Result Limit -
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict

DFT-s-OFDM

41 30 20 501204 250602 Db 1S OFD] 50@0 6.86 13 PASS
DFT-s-OFDM

41 30 20 501204 250602 Db 1S-OFD] 1@0 7.18 13 PASS

41 30 20 501204  2506.02 DFTéSg(S)EDM 50@0 7.69 13 PASS

41 30 20 501204  2506.02 DFTéslj'gEDM 1@0 7.56 13 PASS
DFT-s-OFDM

41 30 20 518508 250299 Db 1S-OFD] 50@0 7.07 13 PASS
DFT-s-OFDM

41 30 20 518508 250299  Dp ' S-OFD] 1@0 7.38 13 PASS

41 30 20 518508  2592.99 DFTQ'SP'(S)EDM 50@0 8.31 13 PASS

41 30 20 518598  2592.99 DFT;P'QEDM 1@0 711 13 PASS
DFT-s-OFDM

41 30 20 535998  2679.99 b1 >OFD) 50@0 7.04 13 PASS
DFT-s-OFDM

41 30 20 535008 267999  Dp1S-OFD] 1@0 7.27 13 PASS

41 30 20 535008  2679.99 DFTQ'SP'(S)EDM 50@0 8.21 13 PASS

41 30 20 535008 2679.99 DOFI-SOFDM 4, 9.56 13 PASS

QPSK
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B4 _N41(20M)_DFT-s-OFDM_PI_2- B4 _N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Low_CH BPSK _Edge 1RB Left Low_CH

Average Power

B4 _N41(20M)_DFT-s- B4 _N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

KEYSIGHT lnut KEYSIGHT lout
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B4_N41(20M)_DFT-s-OFDM_PI_2- B4_N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

BPSK_Edge_1RB_Left Mid_CH

B4_N41(20M)_DFT-s- B4_N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH
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B4_N41(20M)_DFT-s-OFDM_PI_2- B4_N41(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High_CH BPSK_Edge_1RB_Left_High_CH

B4 _N41(20M)_DFT-s- B4 _N41(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH
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Occupied Bandwidth

) 26dB
B’;“r? d (iﬁf) Baa\ﬁﬁz';“h Arfcn (';Arf'g) Modulation RB &?_'VZV) (?/I?—sz)
41 30 20 518508 250299  DETSOFDM - 50q0 17.782 19.09
41 30 20 518598  2592.99 DFT;P‘gEDM 50@0 17.81 18.98
41 30 20 518508  2592.99 C'ZggEM 51@0 18.201 19.41
41 30 20 518598  2592.99 CP'%'Z?AM % 500 18.223 19.42
41 30 20 518598  2592.99 CP'%FA?AM 64 51@0 18.188 19.38
41 30 20 518508  2592.99 CP'OQF D20 5100 18.166 19.3
41 30 30 518598  2592.99 DEE;&,)OPFS?(M 75@0 26.729 27.95
41 30 30 518598  2592.99 DFTQ'SF;(SJEDM 75@0 26.705 28.14
41 30 30 518598  2592.99 Cpéggf()'\" 78@0 27.821 29.16
41 30 30 518598  2592.99 CP'%FA?AM % 78@0 27.76 29.17
41 30 30 518508  2592.99 CP'%FA',D\AM 64 78@0 27.828 290.16
41 30 30 518598  2592.99 CP'OQF o220 78@0 27.745 29.35
41 30 40 518508 250299  CLISOFDM o 100@0 35625 37.23
41 30 40 518598  2592.99 DFTéSF;gEDM 100@0  35.707 37.29
41 30 40 518508  2592.99 CFSSSFEM 106@0  37.753 39.31
41 30 40 518598  2592.99 CP'%FA[,)\AM 1 106@0 37.75 39.54
41 30 40 518598  2592.99 CP'%FARAM 64 106@0 37751 39.27
41 30 40 518508  2592.99 CP'OQF D26 j06@0  37.782 39.35
41 30 50 518508 250299  DPISOFDM o 128@0 45639 47.21
41 30 50 518598  2592.99 DFT;F;;’EDM 128@0  45.689 47.26
41 30 50 518598  2592.99 C%‘SgEM 133@0  47.374 49.26
41 30 50 518508  2592.99 CP'%FARAM 16 133@0  47.426 49.25
41 30 50 518508  2592.99 CP'%FA[,)\AM 64 133@0  47.441 49.44
41 30 50 518598  2592.99 CP'OS D20 1z@0 47371 49.21
41 30 60 518598  2592.99 DEE'ZSEOPFS?(M 162@0  57.854 59.79
41 30 60 518598  2592.99 DFT;F;SEDM 162@0  57.852 59.83
41 30 60 518598  2592.99 CZSgEM 162@0 57.79 59.94
41 30 60 518598  2592.99 CP'%FA',D\AM 16 162@0  57.662 59.79
41 30 60 518508  2592.99 CP'%FARAM 64 162@0  57.783 50.8
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41 30 60 518508  2592.99 CP'OQF o2 162@0  57.755 59.72
41 30 70 518508 250209  DEPSOFOM - 1go@o  64.211 66.47
41 30 70 518598  2592.99 DFT(;;SEDM 180@0 64.31 66.33
41 30 70 518508  2592.99 C'ZSEEM 189@0  67.306 69.68
41 30 70 518508  2592.99 CP'%'Z?\AM 6 180@0  67.408 69.63
41 30 70 518598  2592.99 CP'%'Z?\AM 64 1go@0  67.224 69.68
41 30 70 518598  2592.99 CP'OS DM 26 189@0  67.355 69.65
41 30 80 518508 250299  DEISOFDM o16@0 77102 79.66
41 30 80 518598  2592.99 DFTQ'SF;(S)EDM 216@0  76.968 79.59
41 30 80 518598  2592.99 degg}?'\" 217@0  77.347 79.8
41 30 80 518598  2592.99 CP'%FA?AM % 217@0 77333 79.91
41 30 80 518508  2592.99 CP'%FA?AM 64 217@0  77.344 79.96
41 30 80 518598  2592.99 CP'OQF 2% 217@0  77.261 80.13
41 30 90 518508 250299  DPISOFDM o oa0@0 85715 88.55
41 30 90 518598  2592.99 DFT&;SEDM 240@0  85.549 88.47
41 30 90 518508  2592.99 CF(’D'S;'?M 245@0  87.284 90.26
41 30 90 518508  2592.99 CP'%FA?\AM 6 ous@0  87.445 90.28
41 30 90 518598  2592.99 CP'%FA?\AM 64 ous@0  87.361 90.27
41 30 90 518598  2592.99 CP'OQF D20 245@0 87.48 90.19
41 30 100 518598  2592.99 DEE;&%@'&"" 270@0  96.438 99.54
41 30 100 518508  2592.99 DFTéSF;gEDM 270@0 96.29 99.46
41 30 100 518598  2592.99 C%ggf("\" 273@0  97.229 100.5
41 30 100 518598  2592.99 CP'%FARAM 16 273@0  97.264 100.7
41 30 100 518508  2592.99 CP'%FA',D\AM 64 273@0 97475 100.5
41 30 100 518508  2592.99 cp-og 2% 273@0 97438 100.6
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B4_N41(20M)_DFT-s-OFDM_PI_2- B4_N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

Video BW 620,00 kHz" ) Span 40 WiHg| #yideo BW 620.00 kiz' . Span 40 Mz
Sweep 127 ms (1001 pis) 2 Sweep 1.27 ms (100 pts)

B4_N41(20M)_CP- B4 _N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT lnput RF I Alten 40 8 Aten 408

Span 40 Mz

Video BW 620,00 kHz" . Span 40 WiHg|
) Sweep 1.27 ms (100 pts)

Sweep 1.27 ms (10
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B4_N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

#Video BW 620,00 kHz* Span 40 Mz

Sweep 1.27 ms (1001 pts)

B4 _N41(30M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 810,00 kHz*

Span 60 W]
Sweep 1.00 ms (1001 pis)

B4_N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BWW 200.00 kHz

#Video BW 620.00 kz* Span 40 MHz|

Sweep 1.27 ms (1001 pis)

2

Ocaupied Bandwidth

B4 N41(30M) DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

Span 60 Mz
Sweep 1.00ms (1001 pts)
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B4_N41(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 810,00 kHz*

Span 60 W]
Sweep 1.00 ms (1001 pts)

B4 _N41(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

#Video BW 810,00 kHz*

Span 60 W]
Sweep 1.00 ms (1001 pis)

B4_N41(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#idso BN 910.00 khz' Span 60 MHz|

Sweep 1,00 ms (1001 pis)

B4 _N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

Span 60 Mz
Sweep 1.00ms (1001 pts)
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